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Part No Material Code Description in Chinese Description In English qty
1 70740651000 S46;§’”;§;%%;T Eifjijﬂﬁ deck welding assy. 1
2 60370020000 0P ¢ 11.2X¢2.65 ”0” ring 1
3 20460010000 K inlet 1
4 60160010000 KA R SL KB RE M12X1. 25 Pipe connector nut 1
5 20590020000 i 2 33 cable stopper 1
6 70070290000 Vo) left handle bracket 1
7 70070300000 H B left handle bracket 1
8 60060930000 LT SIRE0S M I8k M8X14 Hexagon head bolts 4
9 60150020000 TTRLE e 3 BEEE M8 Hex lock nut 6
10 70250110000 VR ARSAIAR CRRI e ) height adjustment board 1
KR ST g (JEFR) M8| Half round head square neck
11 60040020000 X15/8. 8% bolis 2
12 70290050000 Ja ER-A rear drive right bracket 1
13 70290070000 J&i IR AR - A rear drive left bracket 1
14 60170400000 +%$1\;[E6/X\1?/?; Egﬁ%ﬂ Hex tapping screws 6
15 60410080000 FikFhi & Pull Spring for Pull Rod 1
16 70180270000 WA 265 18 v hr AT Height Adjustment Pull Rod 1
17 60300030000 REVIF IS 1. 5X25 R type pin 2
18 60060660000 FNFEVE S IR MEX12 Bolt 2
19 60150080000 TTHJE e [ g R M6/8. 82K Self-locking nut 2
20 20160120000 FEIE (RRPPIRAS) mulching plug 1
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21 19960120000 Y KT, SEdE, FIZE S36 petrol engine 1
22 70060060000 M HE =7 48 Bracket plate for defelctor 1
23 20120080000 MHEE 5 mulching board 1
24 20110100000 MHESE AR side discharge cover 1
25 70030060000 DN o Mulch Shaft 1
26 60390070000 5o 55 mulch board spring 1







